
6

6.                  WATER QUALITY IMPACT
 

6.1              Introduction
 

6.1.1          This chapter presents the assessment of potential water quality impacts which may arise during the construction and operation phase of the proposed third golf course.  Construction 
phase impacts to water quality sensitive receivers could arise from silty water run-off from works areas as well as the various construction works associated with the proposed third golf 
course. Operation phase impacts to water quality sensitive receivers could arise from chemical-contaminated run-off from managed turfgrass areas, salinized discharge from the desalination 
plant and additional discharge load from the existing sewage treatment works.
[...]
6.9.16      The proposed intake pipe requires to be constructed at a low enough level such that it can supply seawater to the desalination under all tide conditions. Further it requires to be 
constructed with its a sufficient height above the seabed such that it does not become silted up. Based on these constraints and the seabed topography at KSC pier the intake pipe requires to be 
100m long. The intake and outfall pipes both require rock armour protection to prevent wave action washing the pipelines away and prevent damage from boat anchors.

 
6.9.17      The 50 m separate distance between the sea water intake and return water outfall is a minimum distance, based on engineering practice for this size of desalination, to prevent return 
water short circuiting back into the sea water intake, which would adversely affect the desalination plant operation.  The outfall length is determined such that discharge should be below low 
tide level.  

 
6.9.18      Due to these technical constraints the intake and outfall pipe cannot be located where boats and barges dock as the pipes and their armour block the passage of boats. Therefore, if the 
intake and outfall pipes are located on the north side of KSC pier the existing barge delivery point would require to be relocated. This would require identification of a new site and require a 
new coastline reclamation to provide a new permanent barging point.

 
6.9.19      Similarly if the intake and outfall were moved further from the existing pier away from the existing barging point. Reclamation and site formation on the natural coastline would be 
required to enable construction of the intake and outfall.

 
6.9.20      In view of the above constructing the intake and outfall pipe directly adjacent to the existing pier are least impact arrangements. The proposed footprint of the pipelines follows the 
site that was previously disturbed by construction of the existing pier.   

 
6.9.21      Reasons for not laying the intake pipeline and pumping station to the north of the pier is also due to the following reasons.  (i) There is steep natural terrain to the north of the Pier. 
 Extensive slope cutting and reclamation works will be required for the site formation.  This will be destructive to the natural coastline and (ii) The water quality on the north side of the pier is 
poorer than the south side and not suitable as feed water to the desalination plant.  The poorer quality is as a result of the enclosed bay and greater volume marine traffic (Figure 6.7b).

 
6.9.22      Swapping the intake and outfall pipelines is not considered as a mitigation measures because there will also be inevitably indirect impact on corals for those located within the silt 
curtain when dredging even though the direct impact on coral has been minimized.  Degrading of water quality (SS elevation and sedimentation rate) on corals within the silt curtain area 
during dredging is expected.

 
Silt curtain arrangement

 
6.9.23      Based on the above justification on proposed pipelines location, the proposed intake and outfall pipelines are considered the best available feasible option (engineering feasible and 
least ecological value).  Corals which are within the silt curtain could be affected by the elevation of suspended solids and sedimentation rate during dredging.  In order to minimize the 
number of corals being transplanted within the silt curtain, three scenarios by the different silt curtain arrangement during the dredging have been assessed and evaluated.  Schematic diagrams 

file:///C|/Documents and Settings/Rex/桌面/pdf/6.htm 第 19 頁 / 共 40 9/9/2005 15:39:52



6

for the three scenarios are shown in Appendix A6.6.  Either closed-grab or backhoe method should be carried out in any one time.  The results are summarized as following Table 6.10.
 

Table 6.10 Summary on the SS elevation, sedimentation rate and DO depletion for all three scenarios
 

 Coral within the silt 
curtain

Compliance with WQO / 
relevant standards

80m coral on 
bedrock

Compliance with WQO / 
relevant standards

Scenario 1 - One single silt curtain for closed-grab and backhoe area
SS elevation (closed grab) 5.6 mg/L No 1.094 mg/L Yes
SS elevation (backhoe) 10.9 mg/L No 1.078 mg/L Yes
Deposition rate (closed grab) 0.241 kg/m²/d No 0.047 kg/m²/d Yes
Deposition rate (backhoe) 0.469 kg/m²/d No 0.046 kg/m²/d Yes
DO depletion (closed grab) 0.02 mg/L Undetectable 0.0042 mg/L Undetectable
DO depletion (backhoe) 0.04 mg/L Undetectable 0.0041 mg/L Undetectable
Scenario 2 – Double silt curtain at backhoe area only
SS elevation (closed grab) - - 4.382 mg/L No
SS elevation (backhoe) - - 0.434 mg/L Yes
Deposition rate (closed grab) - - 0.189 kg/m²/d No
Deposition rate (backhoe) - - 0.019 kg/m²/d Yes
DO depletion (closed grab) - - 0.0169 mg/L Undetectable
DO depletion (backhoe) - - 0.0017 mg/L Undetectable
Scenario 3 – Double silt curtain at closed-grab area and single silt curtain at backhoe area
SS elevation (closed grab) 2.8 mg/L No 0.274 mg/L Yes
SS elevation (backhoe) 3.9 mg/L No 1.085 mg/L Yes
Deposition rate (closed grab) 0.12 kg/m²/d No 0.012 kg/m²/d Yes
Deposition rate (backhoe) 0.17 kg/m²/d No 0.047 kg/m²/d Yes
DO depletion (closed grab) 0.010 mg/L Undetectable 0.0011 mg/L Undetectable
DO depletion (backhoe) 0.014 mg/L Undetectable 0.0042 mg/L Undetectable

 
6.9.24      The SS elevation and sedimentation rate to the corals within the silt curtain exceed the WQO standards (1.485 mg/L) and sedimentation guideline value (0.1 kg/m²/day) for Scenarios 
1 and 3.  For Scenario 2, no coral are within the silt curtain area at the backhoe region but the dredging activities by the close-grab method (without the silt curtain protection) in deeper water 
region will cause significant impacts (WQO exceedance on SS and sedimentation rate) to coral either for those next to the dredging are or on bedrock 80m away.  This option is therefore not 
to be considered feasible.  Transplantation of all corals within the silt curtain is, therefore, recommended.

 
General Construction Activities

 
6.9.25      General construction activities are unlikely to have impacts on water quality provided that the site is well maintained and good construction practices are well implemented.

 
Sewage Effluents

 
6.9.26      Based on the Sewerage Manual, Part I, 1995 of the Drainage Services Department (DSD), the sewage production rate for construction workers is estimated at 
0.35 m3 per worker per day. Assuming a upper bound of about 500 construction workers working simultaneously at the construction site, about 175m3 of sewage would be generated per day.  
The sewage must not be allowed to discharge directly into the surrounding water body without treatment.   All sewage discharge is subject to control, and illegal discharge of untreated sewage 
is prohibited and would affect the water quality in the area. Provision of suitable sewage collection and treatment facilities on site will avoid the sewage pollution problem, and, if so provided, 
it is unlikely that sewage generated from the site would have a significant impact on water quality.

 
6.9.27      For any wastewater generated with the construction site, a discharge licence should be obtained from EPD under the WPCO before making the discharge.  Wastewater treatment 
facilities should be provided on site to treat the effluent to meet the required water quality standards before discharge.

 
Concrete batching plant

 
6.9.28      As the proposed site for the concrete batching plant is located inland, near the proposed temporary pier (Figure 6.8), there is unlikely to be any potential impact arising (sediment run-
off) to marine water and nearby stream courses.  Potential sources of water pollution include release of cement materials with rain wash, wash water from dust suppression sprays, and fuel, oil 

file:///C|/Documents and Settings/Rex/桌面/pdf/6.htm 第 20 頁 / 共 40 9/9/2005 15:39:52



6

and other lubricants from maintenance of construction vehicles and mechanical equipment.
 

6.9.29      With the implementation of adequate construction site drainage and the provision of sediment removal facilities (Section 6.11), unacceptable water quality impact on the coastal 
waters is not expected to arise.

 
6.10          Evaluation of Impact during the Operation phase of the Proposed Third Golf Course
 
Desalination Plant Discharge
 
6.10.1      The desalination plant will be located south of the existing pier of the Kau Sai Chau golf courses. A diagram of the associated intakes and return routes is shown in Figure 6.7c.

 
6.10.2      The desalination plant will consist of the following components:

•             seawater intake pump house, incorporating seawater pumps; 
•             pretreatment facilities including flocculation and media filters;
•             pretreatment containers;
•             reverse osmosis desalination plant;
•             chemical dosing treatment tanks including caustic soda, sodium meta bisulphate, sodium hypochlorite, anti-scalant and coagulant;
•             production water pumping station;
•             seawater intake pipeline; and
•             seawater return pipeline.

 
Reverse Osmosis (RO) process, inputs and outputs

 
6.10.3      The RO process involves the pre-treatment of seawater and then pushing it through a membrane, so that freshwater is driven through while higher salinity water is left behind.  This 
saline is then directed back to the sea (referred to as return flow).  Figure 6.9 shows the flow diagram for the desalination plant for this Project.

 
6.10.4      Pre-treatment is essential and involves the following components:

•               chlorination;
•               addition of coagulant polymer (iron chloride) as a coagulant for seawater filters; and
•               removal of suspended solids.

 
6.10.5      The filtration system will require backwashing with chlorine scavenger before the backwash is returned to the sea.  Chlorine and sodium metabisulphite are dosed, but they will revert 
back into sodium and chloride ions in the process before being discharged into the marine water, so as to ensure there is no free chlorine is in the return water.

 
6.10.6      Following the pre-treatment of solids, an anti-scalant (Prema Treat ® PC-191) will be added to the feedwater in the RO plant to prevent precipitation (scales) on the membranes.  Anti-
scalant substance will eventually be found in low concentration in the return seawater.  Chlorine scavenger (sodium metabisulphite) will also be added to the feedwater in this process stage to 
remove all chlorine residues before discharge to marine water.  Bio-fouling of the membrane system is controlled by shock dosing of sodium hypochlorite, which will be removed prior to 
discharge to the marine environment.

 
6.10.7      The pressure needed to enable the water to pass through the membranes and have the salt rejected will be supplied by high-pressure pumps.

 
Product Water

 
6.10.8      An RO system produces water with a pH of around 6.  Product water may be treated to provide the required pH for irrigation of the proposed third golf course.

 
Water quality modelling

 
6.10.9      The proposed desalination plant can provide 1,450 m³/d of irrigation water to the proposed third golf course during the dry seasons (Nov–Mar) with an average seawater intake will be 
around 3,816m³/d.  The desalination plant will only operate occasionally during the wet seasons in case of contingency, mainly for maintenance reasons.  To cope with the irrigation needs of 
the proposed third golf course, maximum salinated discharge flow rate will be 1,450 m3 per day with the plant operating on a 24-hour basis.  The average water discharge flow rate will be 

file:///C|/Documents and Settings/Rex/桌面/pdf/6.htm 第 21 頁 / 共 40 9/9/2005 15:39:52



6

0.0168 m3/s.
 

6.10.10   At full production, 3,816 m³/d of seawater can be pumped to the desalination plant with 2,366 m³/d of seawater will be returned together with backwash from pre-treatment, based on 
a membrane recovery of 38%.  The plant will return concentrated seawater at +/- 1 oC of ambient seawater temperature.

 
6.10.11   To predict the mixing zone and affected area due to the seawater discharge, a mathematical model, CORMIX, was used to evaluate the salinity impact arising from the discharge. 
Details on the CORMIX model are presented in Appendix A6.1.

 
6.10.12   The 300 mm outfall extends 40m from the seashore and will have a discharge velocity of 0.0168/0.3/0.3/0.25/3.1416 = 0.24 m/s. The densities for ambient sea water and salinated 
discharge are 1024 kg/m3 and 1040 kg/m3 respectively. Taking the ambient current from the discharge to the nearest WSR (Seagrass) as a worst case scenario, the horizontal angle between 
discharge and ambient current will be 75o (Appendix A6.1). The dilution factors relative to downstream distances are calculated and summarized in Table 6.11.

 
Table 6.11     Dilution Factor versus Downstream Distance

 
Downstream Distance (m) Dilution Remarks

0 m 1.00 Just outside the outfall
3.93 m 6.67 Criterion boundary of salinity
5.06 m 8.6 End of near field region
10 m 14.6 -
20 m 16.9 -
50 m 17.9 Plume is attached the left bank

100 m 19.1 -
200 m 20.6 -
500 m 23.9 -

 
Impact assessment of salinated water discharge

 
6.10.13   Discharge of salinated water will be the main concern during the operation phase of the desalination plant, as, by volume, 40% of the seawater will be extracted as fresh water. Since 
the 90th percentile ambient salinity is 34.1 ppt, the salinity discharge will be 34.1/(1-40%) = 56.833 ppt. Therefore, the net impact on salinity from the discharge will be 56.833-34.1 = 22.733 
ppt. The salinity concentration at the edge of near field region will be 22.733/8.6 = 2.643 ppt.  Since the nearest WSR (Coral) is located 80 m away from the discharge, the net impact on 
salinity at this WSR (Coral) will be 22.733/18.5 = 1.228 ppt which is negligible compared with the criterion of 34.1x10% = 3.41 ppt.  Minimal salinity impact on the marine water quality is 
therefore expected during the operation phase of the desalination plant.

 
6.10.14   Table 6.12 summarizes the predicted salinity concentration at identified sensitive receivers.  All the predicted results are well below the WQO standard.  No salinity impact to any 
sensitive receiver is expected during the operation phase of the desalination plant.  The 90th percentile of salinity (1998-2003) at Port Shelter WCZ is 34.1 ppt, and the minimum and 
maximum values are 22.4 ppt and 35.2 ppt respectively.  The net increase in predicted salinity (1.228 ppt) at the nearest sensitive receiver (corals) is within the natural variation of salinity at 
Port Shelter WCZ, and the expected change of salinity concentration at all sensitive receivers during the operation phase of the desalination plant is considered insignificant.  The nearest WSR 
(Coral - 80 m away from the discharge) will be selected as coral translocation site before the desalination plant intake and outfall pipelines construction.

 
 

Table 6.12     Summary of Salinity Impact to the Marine Sensitive Receivers[t13]

 

Sensitive Receivers
Shortest Distance to the 

desalination plant 
discharge (m)

Net impact on 
salinity (ppt)

WQO Tolerance 
elevation (mg/L)

Corals on bedrock to the south of the pier 80 1.228 3.41
Seagrass at the Southern part of the pier 200 1.103 3.41
Fish Culture Zone at Kai Lung Wan 450 1.033 3.41
Mangrove at Western part of KSC 500 0.951 3.41
Sharp Island 750 < 0.951 3.41

file:///C|/Documents and Settings/Rex/桌面/pdf/6.htm 第 22 頁 / 共 40 9/9/2005 15:39:52



6

Coral Sites at Sharp Island 760 < 0.951 3.41
Pak Sha Tsui Beach 1125 < 0.951 3.41
Fish Culture Zone at Kau Sai 2000 < 0.951 3.41
Kau Sai Wan Beach 2020 < 0.951 3.41

 
Impact assessment of backwash discharge
 
6.10.15   The total volume of backwash water from 5 backwash filter units is 75m³ per 24 hours.  Each filter unit backwash is in time sequence, so that only one filter unit will be backwashed 